Loading...

Assemblies for Robot

Drive UnitL-Arm and T-Axis Unit
Wiring and Piping Unit

Double click or use scroll wheel to zoom

Ref # SKU Mfr. # Description Pcs
1001 HW1100659-1 Base 1 Sign In to Order
1002 HW1304209-2 Cover 1 Sign In to Order
1003 HW1304210-1 Packing 1 Sign In to Order
1004 M16*SUS* Eye Bolt 3 Sign In to Order
1005 HW1404661-1 Packing 1 Sign In to Order
1006 HW1404660-1 Center cap 1 Sign In to Order
1007 M5X15*SUS* Socket screw 12 Sign In to Order
1008 HW1404665-1 Packing 1 Sign In to Order
1009 189544-1 HW1371524-A BASE, CONNECTOR, INCLUDES FIXED CABLE, C BRACKET, MPP3H-A00 1 Sign In to Order
1010 M4X10*SUS* Socket screw 6 Sign In to Order
1011 M4X10 Hexagon socket head cap screw 4 Sign In to Order
1012 174868-1 7549M4SCREW SCREW, BLADE FIXING, TRANSDUCER, 4.5MM SQUARE HEAD 4 Sign In to Order
1013 HW1371530-B Wire harness in 1 Sign In to Order
1014 189545-1 HW1200153-2 ARM, S-AXIS, MPP3H 1 Sign In to Order
1015 189546-1 HW1200153-3 ARM, L/U-AXIS, MPP3H 2 Sign In to Order
1016 159357-1 HW1402017-1 BALL, L-ARM, MPP3, 12 Sign In to Order
1017 M8X55 Socket screw 18 Sign In to Order
1018 GT-LH-8 Washer 18 Sign In to Order
1019 SC90-10N Seal cap 3 Sign In to Order
1020 VC851009*NBR* Oil seal 3 Sign In to Order
1021 FT5 Mount 7 Sign In to Order
1022 E2MBG20-7X3P-28 Keigrand 1 Sign In to Order
1023 EPU07 Plug 1 Sign In to Order